
Anticipatory prescribing ensures that in the last hours and days of life there is no delay responding to a symptom if it occurs. 
Please refer to the Te Ara Whakapiri Holistic Considerations for further information.

Prescribe an anti-emetic via subcutaneous line e.g. 
•	 haloperidol 0.5mg Q4 hourly PRN  

(maximum dose 5mg/24 hours) 
•	 and/or metoclopramide 10mg Q6 hourly PRN  

(maximum dose 40mg/24 hours)

YES

Is the person taking one or more anti-emetic?

No

Convert oral anti-emetics to subcutaneous.  
Administer either as regular bolus doses via 
subcutaneous line or via CSCI* e.g. 
•	 haloperidol 0.5 – 1mg nocte or BD  

or 2 – 5mg/24 hours
•	  and/or metoclopramide 10mg TDS/QID  

or 30 – 60mg/24 hours
•	 and/or Cyclizine 100mg – 150mg/24 hours 

(cyclizine is generally not recommended to be 
given as a subcutaneous bolus)

Ensure a subcutaneous PRN anti-emetic is  
also prescribed 

Review within 6 hours
If nausea/vomiting persists, change to Levomepromazine (Nozinan™) 3.125mg–6.25mg Q4–6 hourly PRN via 
subcutaneous line. 
•	 If effective convert to *continuous subcutaneous infusion (CSCI), max dose 25mg/24 hours
•	 Ensure subcutaneous PRN Levomepromazine (Nozinan™) is also prescribed

If effective, consider converting to 24 hour dose via 
CSCI*. Possible options include:
•	 Haloperidol only 
•	 Metoclopramide only 
•	 Haloperidol +/- metoclopramide +/- cyclizine

Ensure a subcutaneous PRN anti-emetic is also 
prescribed 

Nausea/vomiting 
Anticipatory prescribing flow chart for the last days of life

Adapted from Te Ara Whakapiri, Principles and guidance for the last days of life (Ministry of Health, 2017) by the South Island Palliative Care Workstream. 
South Island Alliance, May 2020. Review May 2022.

If symptoms persist or support required, contact your local hospice or palliative care team. 

See Palliative Care Requests / Palliative Care Advice section on HealthPathways


